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ANNEX H: D2450V2 Dipole Calibration Certificate 
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ANNEX I: D2600V2 Dipole Calibration Certificate 
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ANNEX J:DAE4 Calibration Certificate 
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ANNEX K:SAR System Validation 

Per FCC KDB 865664 D02v01, SAR system verification is required to confirm measurement 

accuracy. The SAR systems (including SAR probes, system components and software versions) 

used for this device were validated against its performance specifications prior to the SAR 

measurements. Reference dipoles are used with the required tissue-equivalent media for system 

validation, according to the procedures outlined in FCC KDB 865664 D01 and IEEE 1528-2013. 

Since SAR probe calibrations are frequency dependent, each probe calibration point must be 

validated at a frequency within the valid frequency range of the probe calibration point, using the 

system that normally operates with the probe for routine SAR measurements and according to the 

required tissue-equivalent media. 

a tabulated summary of the system validation status, measurement frequencies, SAR probes, 

calibrated signal type(s) and tissue dielectric parameters has been included. 

 

Frequency 

Date 
Probe 

SN 

Probe 

Type 
Probe Cal Point

PERM COND CW Validation Mod. Validation 

[MHz] (Εr) (Σ) Sensitivity
Probe 

Linearity

Probe 

Isotropy 

Mod. 

Type 

Duty 

Factor
PAR

835 6/7/2019 3801 EX3DV4 835 Head 41.2 0.85 PASS PASS PASS GMSK PASS N/A

1750 6/7/2019 3801 EX3DV4 1750 Head 40.2 1.34 PASS PASS PASS N/A N/A N/A

1900 6/6/2019 3801 EX3DV4 1900 Head 40.3 1.44 PASS PASS PASS GMSK PASS N/A

2450 6/9/2019 3801 EX3DV4 2450 Head 38.3 1.82 PASS PASS PASS OFDM PASS PASS

2600 6/8/2019 3801 EX3DV4 2600 Head 38.4 2.00 PASS PASS PASS TDD PASS N/A

835 6/7/2019 3801 EX3DV4 835 Body 54.2 0.95 PASS PASS PASS GMSK PASS N/A

1750 6/6/2019 3801 EX3DV4 1750 Body 51.7 1.45 PASS PASS PASS N/A N/A N/A

1900 6/9/2019 3801 EX3DV4 1900 Body 52.6 1.51 PASS PASS PASS GMSK PASS N/A

2450 6/9/2019 3801 EX3DV4 2450 Body 52.3 1.96 PASS PASS PASS OFDM PASS PASS

2600 6/8/2019 3801 EX3DV4 2600 Body 51.5 2.23 PASS PASS PASS TDD PASS N/A

 

NOTE: While the probes have been calibrated for both CW and modulated signals, all measurements 

were performed using communication systems calibrated for CW signals only. Modulations in the 

table above represent test configurations for which the measurement system has been validated per 

FCC KDB Publication 865664D01v01 for scenarios when CW probe calibrations are used with other 

signal types. SAR systems were validated for modulated signals with a periodic duty cycle, such as 

GMSK, or with a high peak to average ratio (>5dB), such as OFDM according to KDB 865664. 
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ANNEX L:The EUT Appearances and Test Configuration 

 

The Detailed EUT Appearance and Test Configuration refer to EUT Appearance and SAR Test Setup. 

  



     
              FCC SAR Test Report                                                                                                           Report No: R1906H0117-S1 

TA Technology (Shanghai) Co., Ltd.              TA-MB-05-003S                          Page 208 of 208                
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.               

ANNEX M: Product Change Description 

  

Huawei Technologies Co., Ltd. 

Difference Declaration Letter 
 

Article 1: Difference description: 

The difference of model AMN-LX3 is show in the below table: 

 Model AMN-LX3 AMN-LX3  

  Origin modified 

Licensed 

Frequency 

LTE BAND the same 
LTE B2/B4/B7/B28 duplexer 

Changed 

UMTS 

BAND 
the same 

WCDMA B2/B4 duplexer 

Changed 

GSM  the same GSM B2 duplexer Changed 

IC  the same the same 

Antenna the same the same 

Antenna 

tuner 

4SPST 

47140285 47140338 

RF 

conducted 

power 

the same the same 

Unlicensed 

Frequency 

Bluetooth the same the same 

2.4G Wi-Fi the same the same 

IC the same the same 

Antenna the same the same 

Hardware  

Ram / Rom the same the same 

Camera the same the same 

PCB the same the same 

USB Port the same the same 

SIM the same the same 

Appearance 
Dimension the same the same 

Color the same the same 

Accessory 

Battery the same the same 

Charger the same the same 

USB label the same the same 

Earphone 22040150 22040322 

 




